
Ohio Water Environment Association | Volume 85:2 | Issue 2 2012

Industrial Pretreatment
Special Series 
pages 62-67

Which Team Won Ohio’s 
2012 Operations Challenge?
page 20

Meet WEF President-Elect 
Cordell Samuels 
page 45

City of Kent WWTP
page 52

2012 Annual Conference: June 19-21, 2012
The Bertram Inn and Conference Center in Aurora, Ohio

Over 60 Technical Sessions    Early Bird Rates End May 25th
Register at www.ohiowea.org    Conference Info pages 33-46

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org



…And the People Who Back It Up

Unsurpassed personal customer service
and expert technical support
[...]
www.ohiowea.org                                                                                                                                                     47

 

 

M A K E  A  P A S S  A T  G O I N G  G R E E N …  L O O K I N G  T O W A R D S  T H E  F U T U R E  
JUNE  18  –  21,  2012 –  THE  BERTRAM INN & CONFERENCE  CENTER,  AURORA 

OWEA 2012 ANNUAL CONFERENCE AND EXPO 
ATTENDEE AND GOLF REGISTRATION 

     RE GIS T ER ON LIN E AT O H I OW E A.OR G 
 

First Name (for name badge) Last Name 
Company Name Title 
Address 
City State Zip 
Email Tel # 
OWEA/WEF# (req for member rate) Spouse/Guest Name (if attending) 
 

Conference Registration Registration Type By May 25 After May 25 Row Total 

Full Conference includes: All 
Technical Sessions, Exhibit Expo, Awards 
Breakfast, Meet & Greet, Wed. Lunch, Annual 
Banquet 

Full Conference Member $275   $325    
Full Conference Nonmember $375   $425    
Full Conference Retired (not working) $150   $200    
Full Conference Student (ID Req’d) $50   $75    

Tue Only includes: Exhibit Expo, Awards 
Breakfast, Meet & Greet 

Tuesday Only Member $145   $170    
Tuesday Only Nonmember $195   $220    

Wed Only includes: Technical Sessions, 
Lunch, Annual Banquet 

Wednesday Only Member $145   $170    
Wednesday Only Nonmember $195   $220    

Includes: Awards Breakfast, Meet & Greet, 
Annual Banquet, Spouse Program Spouse/Guest Program $160   $210    

Single Day Technical  
Program Only 

Tuesday Only - Exhibits, Plant Tour, Technical 
Sessions, Lunch $25   

Wednesday Only - Technical Sessions and 
Lunch $45   

Thursday Only $25   

 
Extra Awards Breakfast Ticket(s) ____ x $25 each  
Extra Meet & Greet Ticket(s) ____ x $90 each  
Extra Annual Banquet Ticket(s) ____ x $75 each  

OWEA Golf Outing Monday, June 18 at Grantwood Country Club, Solon, Ohio 

Includes: Golf Cart, Range, Lunch, Dinner, 
Beverages, Prizes and Events. 8:30am 
Registration, 10am Shotgun Start, 4-person 
Scramble.  Prizes for Long Drive, Pin Shots, and 
Course Winners.  Grantwood CC 

# Team(s) of four golfers ____ x $300 each  
# Individual golfers ____ x   $75 each  
Print golfers names:  

--------  L IMIT  32 TEAMS --------   

 TOTAL AMOUNT DUE  
 

Tickets will be taken for the events below 
Please check which events you plan to attend 

In Full & Tue. Registration In Full & Wed. Registration 
  Awards Breakfast   Wednesday Lunch 

  Meet & Greet   Annual Banquet 
 

Hosted by OWEA’s Northeast Section 
Conference Co-Chairs Golf Co-Chairs 
Ted Baker 
440.829.8405 
kingsnu@aol.com 
 

Debbie Houdeshell 
330.322.2567 
dhoudeshell@hazenandsawyer.com 
 

Terry Gellner 
440.530.2275 
tgellner@ctconsultants.com 

Mike Welke 
330.841.2591 
mwelke@warren.org 

 

F O R M  O F  P A Y M E N T 

  CHECK #                     P.O. # 
  CREDIT CARD – you will be emailed a secure link to 
enter your credit card payment, or you may call the 
OWEA office with your credit card number 
  I have read & agree to the OWEA refund policy 

OWEA 
1890 Northwest Blvd, Suite 210 
Columbus, OH 43212 

T: 614.488.5800    F: 614.488.5801    E: info@ohiowea.org 
 
 

OWEA Refund Policy 
 Cancellations within 72 hours of the conference or no-shows the day of the conference will be billed in full and will not 

receive a refund. 
 Any Cancellation 72 or more hours prior to the conference will receive a 65% refund minus any credit card processing 

fees. 
 Any Cancellation 7 days or more prior to the conference will receive a full refund minus any credit card processing fees.  

888-965-3227
 

Low Energy
Tertiary Treatment System
Harnessing the Power of Algae

Packaged Wastewater Treatment 

              AlgaePac TM             Pump Stations
Rounded Corner Submersible

 

www.oldcastleprecast.com/wastewater                                                888-965-3227
 

             We Know WaterA

www.oldcastleprecast.com/wastewater                                                888-965-3227
 



48                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2012

One Team. Infinite Solutions.

Providing professional services in:
•	 Municipal	and	Industrial	Wastewater	Treatment

•	 Odor	Corrosion	and	Control

•	 Inflow/Infiltration	and	CSO

•	 Collection	System	Planning,	Analysis	and	Design

•	 Pumping	Stations
A

D
-C

A
-S

BR
-2

01
1J

A
N

11
-P

1V
1

Global Expertise. Local Strength.

Columbus
(614) 486-4383

A D iv i s ion Of  DN Tanks

614-777-9886
www.natgun.com
Dan McVay
Regional Manager
dmcvay@natgun.com

Ra t e d  F i r s t .  B e c a u s e  t h e y  l a s t .

DLM_RatedFirst_BCA_4C_ClevelandOH:BCA_NewFormat  12/29/2011  2:04 PM  Page 1

Sullivan

2553 Thirs Drive
Villa Hills, KY 41017

dan@sullivanenvtec.com

(859) 426-5178 phone
(859) 426-5177 fax

(513)  515-6253 mobileDaniel J. Sullivan, Sr.
President

E & I CORPORATION
A DIVISION OF McNISH CORPORATION

214 Hoff Road, Suite M
Westerville, OH  43082
Phone: 614.899.2282
Fax #:  614.899.0304
Web Site:  www.eandicorp.com

SCREENS
Catenary Bar Screen
Catenary Trash Rakes
Catenary “Compact II”
ARC
ARM
EIMT-2S
Traveling Water Screen

FLOCCULATORS
Vertical and Horizontal

GRIT
Catenary Grit Collector
V-Bucket Grit Collector
Screw and Bucket Elevator
Swirl Grit (Vortex Grit)
 

COLLECTORS
Three and Four Shaft Rectangular

SKIMMERS
Pipe
Helical

OEM PARTS / PRODUCT IMPROVEMENT
1.800.882.0776



www.ohiowea.org                                                                                                                                                     49

Flexibility is only one advantage oF our Closed loop 
reaCtor proCess

We have more than 45 years of experience in oxidation ditch technology and more than 2000 installations. 
Lakeside’s CLR process offers a variety of wastewater treatment options, including several operational modes, nitrogen and 
phosphorus removal, and an adaptable configuration, providing maximum flexibility with consistently high quality effluent. 
The CLR process is simple to operate and can be configured in several shapes, including the conventional racetrack, folded 
U-shape or concentric multichannel designs. Lakeside’s staff delivers full service from initial concept through construction to 
plant operation. The result: reliable results with minimal operator attention and maintenance. When performance counts, 
count on the industry leader for more than 80 years!

CLR Process Components

Magna Rotors
Velocity Control Baffles
Rotor Covers
Level Control Weirs
E.A. Aerotor
Process Monitoring and  
Control Systems

1211 Chesapeake Ave., Columbus, OH 43212
Phone: (614) 224-7670  Fax: (614) 224-7660

Paul Matrka, Owner – paul@go-smith.com
Laura Tegethoff, Owner – LauraT@360water.com
Jim Grunenwald, Associate – jimg@go-smith.com
Kim Riddell, Associate  – kim@go-smith.com

REPRESENTED LOCALLY BY:

Visit www.lakeside-equipment.com for more 
product information.



50                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2012

Let’s clear the air together.
Even though you can’t always smell gas-phase 
contaminants, they can still be extremely corrosive and 
potentially dangerous. Versacomb™ media can eliminate 
these gases from your control rooms and cabinets, 
preventing corrosion related failures. There’s more to 
clean air than smelling good. 

mwv.com/apg

440.838.1221
peltonenv.com 

Represented by:

Pelton Environmental 
Products, Inc.

Wastewater Ad (OH).indd   1 4/13/12   9:30 AM



www.ohiowea.org                                                                                                                                                     51

   Wet Infrastructure Solutions

   Planning & Design Engineering

   Sustainable Solutions

   Design-Build Project Delivery
www.mwhglobal.com

1300 E. Ninth Street 
Suite 1100
Cleveland, OH 44114
(216) 621-2407

1801 Watermark Dr. 
Suite 220
Columbus, OH 43215
(614) 324-2220

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 



52                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2012

scenario allows operators the flexibility to take tanks on or off line 
to better match the fluctuating loads entering the plant. Maintaining 
the ability to adjust load capacity is particularly important in the 
City of Kent, which is home to Kent State University. The plant 
experiences a significant increase in its influent flow and loading 
rates during the academic year, with intermittent decreases 
occurring during semester break periods and during the summer 
months. Such divergent loading patterns requires adjustments 
be made to sludge wasting rates in order to compensate for the 
projected loading variations. 
This flexibility to adjust tankage enables staff to permanently 
dedicate one (of three) aeration basin as a storm water retention 
basin. Therefore influent flow in excess of 5.0 mgd is automatically 
diverted to this dedicated aeration basin, which decreases the 
hydraulic and organic loadings to the secondary clarifiers during 
storm events.
Fine Tuning
There has been a fair amount of experimentation performed over 
the years, which has resulted in process control methodologies that 
have stabilized the activated sludge process. While this is not the 
most appropriate forum for a discussion of these prior research 
projects, it would be beneficial to provide an explanation of the 
project that generated the most significant benefits. This particular 

Brief History
The City’s first attempt to treat its municipal wastewater occurred 
in 1916, with the construction of a simple Imhoff tank and sludge 
drying beds. While this process seems archaic by today’s standards, 
it was a substantial improvement over the routine practice of using 
on-site and/or the Cuyahoga River for disposal of residential and 
industrial waste. 
Over the years, several improvements have been implemented to 
enhance wastewater treatment, including:

66 1953 – The design flow was upgraded to 2.0 mgd and 
included a pre-aeration tank, primary clarifier, two 
anaerobic digesters, additional sludge drying beds, and 
cascade aeration. 

66 1967 – The design flow was upgraded to 4.0 mgd and the 
process was upgraded to activated sludge. These process 
additions included a detritus tank, three comminutors, 
another primary clarifier, two aeration basins, blower 
building, two secondary clarifiers, chlorine contact tank, 
two new anaerobic digesters, and a Service Building 
housing two vacuum filter presses, chemical feed 
equipment, and a new laboratory. 

66 1985 – The design flow was upgraded to 5.0 mgd and 
the activated sludge process was improved to include 
chemical removal of phosphorus and the biological 
conversion of ammonia. An additional detritus tank was 
included with another aeration basin, two secondary 
clarifiers, DAF unit, four polymer feed systems, post 
aeration tank, anaerobic digester mixing, two belt filter 
presses, de-chlorination, and a new laboratory building. 

66 2005 – An automatic barscreen was installed, the floating 
lid on the primary anaerobic digester was replaced, and 
two new sludge mixers were installed. 

Basic Operation
The City’s Water Reclamation Facility is a textbook example of 
a conventional plugflow activated sludge process with biological 
ammonia and chemical phosphorus control. The sludge is 
anaerobically digested, dewatered, and removed as a Class B bio-
solid. While the average design flow is 5.0 mgd, this flow projection 
has never been reached. For the past 30 years, the average flow 
has hovered around 2.5–3.0 mgd. The benefit of this over-designed 

Plant Profile
CITY OF KENT WATER RECLAMATION FACILITY

by Bob Brown, Plant Manager 

Kent WRF entrance sign

Boardwalk over effluent area.Boardwalk sign



www.ohiowea.org                                                                                                                                                     53

Plant Profile

Based on previous field experiences with the Ohio EPA’s 
Compliance Assistance Unit, it was learned that acquiring too 
much data was not necessarily a good thing when troubleshooting 
and/or controlling the activated sludge process. While all data has 
the “potential” to be a useful tool in the troubleshooting process, 
it is imperative to focus primarily on the data that is the most 
important. In the conventional activated sludge business, the two 
most important parameters are sludge quantity and sludge quality. 
If we can just get these two things right, many other problems 
never materialize.
In an effort to streamline our control methodology, our process 
sampling and laboratory analysis underwent radical changes in 
2006. For many years the operators used the filter pad method to 
determine the MLSS, RAS, and WAS concentrations, accompanied 
by all the required lab equipment (i.e. filter pads, Gooch crucible, 
vacuum unit, dessicator, scales, drying oven, etc.). While this 
methodology was considered “more precise”, it was also very 
time consuming and, quite frankly, unnecessary. Activated sludge 
is not quantum mechanics, therefore all we need to do is “be in 
the ballpark”. Even the more precise filter pad method was subject 
to the ever present “inherent variability” that is prevalent in the 
sampling and analysis of the activated sludge process. To address 
these shortcomings, our focus shifted from “precision analysis” to 
“trend identification.” We therefore converted to the much faster 
centrifuge method of determining solids concentration, while 
simultaneously eliminating all of the time and cost associated with 
the lab equipment required for filter pad method. 
In addition to these improvements, the operators made an effort 
to minimize the inherent variability of grab sample data by 
compositing MLSS samples throughout each shift. Representative 
core samples of the secondary clarifiers were also included to 
account for the total solids inventory in the secondary system. 
These composited samples were then centrifuged prior to the end 
of each shift for a more balanced approach to determine solids 
concentration. The sampling data were then recorded on a highly 
visible wall chart that contained at least two months of previous 
data points. The connected data points painted a clear picture of 
how the plant was responding to the various control decisions. A 
“target” MLSS range was also identified by a highlighted area on 
the wall chart (see photo on page 55). This created a highly visible 
MLSS trending pattern readily available to all the operators. 

project focused on sludge wasting. After the 1985 upgrade, the 
dissolved air floatation process (DAF) was used to thicken waste 
activated sludge (WAS) prior to anaerobic digestion. The plant, 
however, was operating at 50-60% of design flow which created 
problems from the standpoint that the DAF was also over-designed. 
Since the DAF process was very energy intensive and significantly 
increased operating costs, sludge wasting was limited to every few 
days. This intermittent wasting program was based on allowing the 
MLSS to increase to a point where it was justifiable to start up the 
DAF. This practice of intermittent sludge wasting created unstable 
biological conditions in the aeration basins along with problems 
in the anaerobic digesters, centered around the sporadic organic 
loadings and temperature variations. These problems generated 
continuous fluctuations in both MLSS quantity and quality which 
consequently affected biological stability and effluent quality. 
The development of these ancillary negative factors, as a result of 
the intermittent sludge wasting, eventually led to the abandonment 
of the DAF process. As an alternative, staff began experimenting 
with pumping the WAS directly from the secondary clarifiers to 
the head of the plant, where the waste sludge was co-mingled and 
settled with the primary clarifier sludge. Over time, this process 
was upgraded to a continuous sludge wasting process to the head 
of the plant. This eliminated the MLSS peaks and valleys that were 
occurring in the aeration basins along with the inconsistent organic 
loading of the anaerobic digesters. This single process change 
has proven to be the greatest contributor to overall biological 
stability within the plant by providing improved consistency of 
both the MLSS sludge quantity/quality and the anaerobic digester 
performance. 
Process Control Methods
The City’s management staff has always advocated the use of 
procedures that will simplify process control and troubleshooting. 
As operators, we sometimes have a tendency to make things 
more difficult than necessary. In the past, the operations staff had 
routinely monitored numerous parameters throughout the plant, 
producing a massive accumulation of “numbers” on multi-page 
bench sheets. There were so many “numbers” that interpretation 
became confusing and it was difficult to even identify trends that 
were occurring in the various treatment processes. As explained 
below, this eventually led to a simpler method of process monitoring 
and control that could be easily understood and evaluated by all 
the operators. 

Aerzen turbo blower Aeration tanks and secondary clairifiers

continued on page 54



54                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2012

Plant Profile
The newly established 24/7 sludge wasting program now allowed 
the operators to make very slight modifications to the WAS rates to 
maintain the MLSS concentration near the desired target range. It 
is worth noting that the secondary system performed well on either 
side of this target range (within reason) and there was no immediate 
need to adjust the MLSS should a data point fall outside the range. 
However, due to the ever-present inherent variability of activated 
sludge monitoring, a “stray” data point would occasionally fall 
outside the targeted MLSS range. Since operators are trained to 
“control” the process, it soon became apparent that there was an 
overwhelming desire to adjust the WAS rate based on the latest 
data point. If this data point was incorrect, as it sometimes was, 
(that pesky inherent variability again!) the wrong process control 
decision was made. It is important that the operators be cognizant 
of the fact that one data point is simply that: one data point. In the 
world of activated sludge, reacting to one data point often results 
in the wrong decision. To address this issue, an SOP was developed 
to allow modification of the WAS rate only after a minimum of 
three consecutive data points actually represented an outward trend 
from the MLSS target concentration. 
As with many plants, the staff had been running the 30-minute 
settleablity test for many years. However, operators began putting 
much more emphasis on the 5-minute settleability test. While 
the 30-minute test supports the presence of a high or low MLSS 
concentration (sludge quantity), the 5-minute test proves much 
more useful in identifying sludge quality issues, such as the on-
set of filamentous bacteria. When there is a substantial increase in 
the 5-minute settleability test, without a corresponding increase in 
the 30-minute test, the presence of filamentous bacteria is a good 
possibility. This scenario can be followed up with a microscopic 